Page 661 - LMS_Catalog_65
P. 661

 ENGINES
649
Exhaust Manifold Assembly
Pulley, Belts, and Mounting Hardware
Crusader 454XL & 502XL
   98123
Impeller Kit RP061017
RA057031
Part No.
98120 90405125 RS2181 R090263 90405125 RS2181 92400000 90204100 93200000 97952 90215075 93200000 10258 97950 97954 90315175 90305100 93300000 92300000 R065049
90215075 93200000 97937 90305200 93300000 90305100 95300000 98333 90505325 98184 93500000 95800000 98209 90205100 93200000 92200020 90405100 93400000 98210
RA057019
39200
    Item
1 2 3 4 5 6 7 7 8 9 10 11 13 14 15 * 16 17 18 19 20 21 22
Part No.
R028021A 103876 113178 RS0460 93300000 96653 97852 R024268 98127 R029015 113186 RS3554 93300000 95300000 90305475 22818 98128 113186 RS3554 20783 93300000 95300000 98127
Description
Exhaust Manifold
Plug, exhaust manifold (1")
Plug, manifold drain
Bolt, manifold to cylinder head (1-1/2") Lockwasher, manifold to head bolt Gasket, manifold to cylinder head Fitting, water (Straight)
Fitting, water (90°)
Gasket, manifold to elbow
Exhaust Elbow Assembly
Plug, exhaust elbow (3/4")
Plug, drain
Lockwasher, elbow attaching stud Nut, elbow attaching stud
Bolt, exhaust elbow attaching (4-3/4") 4-Inch Riser Kit 1
Exhaust Riser
Plug, exhaust riser (3/4")
Plug, drain
Stud, riser mounting (2-3/4") Lockwasher, riser stud
Nut, riser mounting stud
Gasket, riser mounting
Item
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38
Description
20859 Crusader Blue
Bracket, raw water pump mounting Bolt, bracket to cylinder (1-1/4") Lockwasher, mounting bolt
Bracket, raw water pump adjusting Bolt, adjusting bracket mounting(1-1/4") Lockwasher, adjusting bolt
Washer, adjusting bolt
Bolt, raw water pump mounting (1") Lockwasher, pump mounting bolt Pulley, raw water pump
Bolt, pulley attaching (3/4") Lockwasher, attaching bolt
Belt, raw water drive
Pulley, crankshaft to raw water pump Pulley, crankshaft to alternator
Bolt, pulley to balancer (1-3/4") 454XL Bolt, pulley to balancer (1") 502XL Lockwasher, pulley attaching bolt Washer, pulley attaching bolt
Pulley, engine circulating pump
Bolt, water pump pulley (3/4") Lockwasher, water pump pulley pump Bracket, oil cooler mounting
Bolt, attaching (2")
Lockwasher, attaching bolt
Bolt, oil cooler mounting (1")
Nut, cooler mounting bolt
Bracket, alternator mounting
Bolt, alternator attaching (3-1/4") Loop, alternator adjusting Lockwasher, attaching bolt
Nut, attaching bolt
Strap, alternator adjusting
Bolt, alternator adjusting (1") Lockwasher, alternator adjusting bolt Washer, alternator adjusting bolt Bolt, adjusting strap to bolt (1") Lockwasher, adjusting strap to bolt Belt, alternator drive
Starter
RA122009 Left Hand RA122008 Right Hand
  NOTE: See Fresh Water Cooling section for parts used on Fresh Water Cooled engines.
  CRUSADER





































   659   660   661   662   663